1275cc - Engine Plates, Sump & Timing Cover

!

01. AEG552 - BACKPLATE

AEG552 - ENGINE BACKPLATE

Quantity required - 1

02. AEG554B - GASKET

AEG554B - ENGINE BACKPLATE GASKET

Quantity required - 1

03. 12G422 - DOWEL - UPPER

12G422 - UPPER DOWEL FOR ENGINE BACKPLATE

Quantity required - 1

04. SH605071 - SCREW - 5/16 X 7/8 UNF

SH605071 - ENGINE BACKPLATE TO ENGINE BLOCK SCREW - 5/16 X 7/8 UNF

Quantity required - 7

05. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 7

06. AEG553 - COVER

AEG553 - OIL PUMP COVER

Quantity required - 1

07. 1G752 - DOWEL - LOWER

1G752 - LOWER DOWEL FOR ENGINE BACK PLATE

Quantity required - 1

08. 12G175 - DIPSTICK

12G175 - DIPSTICK

Quantity required - 1

09. AEC671 - WASHER

AEC671 - SEALING WASHER FOR DIPSTICK

Quantity required - 1

10. 12G107 - DIPSTICK TUBE

12G107 - DIPSTICK TUBE

Quantity required - 1

11. TAM1089 - SEAL - REAR

TAM1089 - REAR OF CRANKSHAFT TO SUMP RUBBER SEAL

Quantity required - 1

12. LZB10005 - SEAL - FRONT

LZB10005 - FRONT OF CRANKSHAFT TO SUMP SEAL

Original Part Number - TAM1171

Quantity required - 1

13. AJM528 - GASKET SET - 2PIECE

AJM528 - COMPLETE SUMP GASKET SET - 2 PIECE

Quantity required - 1

nla2-j

14. CAM4313 - SUMP - NLA

CAM4313 - SUMP - NO LONGER AVAILABLE

15. 2K5197 - OVAL WASHER

2K5197 - OVAL WASHER

Quantity required - 14

16. SH604041 - SCREW - 1/4 X 1/2 UNF

SH604041 - SCREW - 1/4 X 1/2 UNF

Quantity required - 14

17. 88G257 - DRAIN PLUG

88G257 - SUMP DRAIN PLUG

Quantity required - 1

18. 6K638 - COPPER WASHER - 1/2"

6K638 - COPPER WASHER - 1/2"

Quantity required - 1

19. 12G619B - GASKET - FRONT

12G619B - GASKET FOR FRONT ENGINE PLATE

Quantity required - 1

nla2-j

20. 12G1309 - FRONT PLATE - NLA

12G1309 - FRONT ENGINE PLATE - NO LONGER AVAILABLE

21. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 2

22. GHF301 - WASHER - 5/16 X 5/8

GHF301 - WASHER - 5/16 X 5/8

Quantity required - 2

23. AEA687 - SCREW

AEA687 - ENGINE PLATE TO MAIN BEARING CAP SCREW

Quantity required - 2

24. GHF120 - SCREW - 5/16 X 3/4 UNF

GHF120 - FRONT ENGINE PLATE TO ENGINE BLOCK SCREW - 5/16 X 3/4 UNF

Quantity required - 2

25. AHU2379 - LOCK PLATE

AHU2379 - CAMSHAFT LOCK PLATE

Quantity required - 1

26. GHF321 - STAR WASHER - 1/4 ID

GHF321 - STAR WASHER - 1/4 ID

Quantity required - 3

27. GHF117 - SCREW - 1/4 X 3/4 UNF

GHF117 - SCREW - 1/4 X 3/4 UNF

Quantity required - 3

28. 12A956B - GASKET

12A956B - TIMING COVER GASKET

Quantity required - 1

nla2-j

29. 12G2507 - COVER - NLA

12G2507 - TIMING CHAIN COVER - NO LONGER AVAILABLE

30. 88G561 - OIL SEAL

88G561 - TIMING COVER OIL SEAL

Quantity required - 1

31. GHF200 - NUT - 1/4 UNF

GHF200 - NUT - 1/4 UNF

Quantity required - 1

32. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Quantity required - 1

33. GHF300 - WASHER - 1/4 X 1/2 OD

GHF300 - WASHER - 1/4 X 1/2 OD

Quantity required - 1

34. SH604071 - SCREW - 1/4 X 7/8 UNF

SH604071 - HEATSHIELD BRACKET TO TIMING COVER SCREW - 1/4 X 7/8 UNF

Quantity required - 1

35. SH605051 - SCREW - 5/16 X 5/8 UNF

SH605051 - TIMING COVER TO ENGINE BLOCK SCREW - 5/16 X 5/8 UNF

Quantity required - 4 

36. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 2

37. 2K7440 - WASHER - TIMING COVER

2K7440 - TIMING COVER WASHER

Quantity required - 4

38. SH604031 - SCREW - 1/4 X 3/8 UNF

SH604031 - TIMING COVER TO ENGINE PLATE SCREW - 1/4 X 3/8 UNF

Quantity required - 6

39. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Quantity required - 6

40. GHF300 - WASHER - 1/4 X 7/8 UNF

GHF300 - WASHER - 1/4 X 7/8 UNF

Quantity required - 6